

# WATER ABSORPTION TEST

Material & Engineering Laboratory-

## TEST REPORT

REPORT NO.:HV-06-02571X

PAGE: 1 OF 1

DATE: AUGUST 10, 2006

The following merchandise was submitted and identified by the vendor as :

Product Description : RUBBER FOAM  
Style/Item No : EPDM-0500(POR 304/CM)  
COLOR : BLACK  
CLIENT : EUROFOAM S.R.L.

We have tested the submitted sample(s) as requested and the following results were obtained :

Test Required : Water Absorption Test

Test Method : ASTM D1056 Standard Specification for Flexible Cellular Materials  
—Sponge or Expanded Rubber

Test Result :

Test Items	Test Methods	Test Results
Water Absorption Test(%)	ASTM D1056	0.13

Date of Testing : August 02, 2006~ August 09, 2006